

MILL TEST CERTIFICATE

HEBEI LONGRUN PIPELINE GROUP CO. LTD

河北龙润管道集团有限公司产品合格证

EN10204, TYPE3.1

Client: 客户名称	Bulmar Trade	PI No. PI 号	LR20250305DYN	Contract Date: 合同日期:	March. 05th, 2025	Invoice No.: 发票号:	LR20250402DYN	Date: 日期:	April 02, 2025														
INSPECTION 检测标准	EN10253-2 TYPE A	Material 材质:	P265GH/WPB	Dimensional and Visual Inspection: 尺寸和外观检测	Good 合格	Certificate NO. 合格证号	CERLR20250409DY																
No. 序号	Product Description 产品描述	Size 尺寸 mm	Batch No. 炉号	Qty 数量	Chemical Composition %											Tension Test 1			NDT (RT)	Heat Treatment 2			
					C	Si	Mn	S	P	Cr	Ni	Cu	Mo	V	CEN $w \leq$	Impact 0°C 40J	YS Mpa	TS Mpa			E %		
5	T E E EQUAL WELDED	Φ711 x 10	731025	3	0.16	0.23	0.63	0.008	0.016	0.08	0.06	0.05	0.02	0.01	0.29	150	149	146	320	495	33	PAS S	N
6	T E E EQUAL WELDED	Φ711 x 12.5	765113	3	0.16	0.30	0.80	0.007	0.013	0.06	0.08	0.04	0.01	0.01	0.32	150	149	146	305	455	34	PAS S	N
7	T E E EQUAL WELDED	Φ813 x 10	731025	3	0.16	0.23	0.63	0.009	0.016	0.08	0.06	0.05	0.02	0.01	0.29	150	149	146	320	495	33	PAS S	N
8	T E E EQUAL WELDED	Φ813 x 12.5	765113	3	0.16	0.30	0.80	0.008	0.013	0.06	0.08	0.04	0.01	0.01	0.32	150	149	146	305	455	34	PAS S	N

We hereby certify that the material herein has been made and tested in accordance with the above specification and also with the requirements called for by the above order.

The products are hot formed and cooled in air means heat treatment was done.

Note 注: N=Normalizing T=Tempering S=Solid-solution

N/ 正火 T/回火 S/固溶



检验员 刘忠义 Inspector

检查员 李福松

日期 2025年04月09日 Date



Manufacturing 制造公章 Page 8/8